Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) UT (kHz) T(ms)
NVNT a 5745 Antl 76.96 1.14 5.65 0.177
NVNT a 5785 Antl 76.96 1.14 5.65 0.177
NVNT a 5825 Antl 76.52 1.16 5.68 0.176
NVNT a 5745 Ant2 76.96 1.14 5.65 0.177
NVNT a 5785 Ant2 73.95 1.31 5.68 0.176
NVNT a 5825 Ant2 76.52 1.16 5.68 0.176
NVNT n20 5745 Antl 75.69 1.21 6.06 0.165
NVNT n20 5785 Antl 75.23 1.24 6.1 0.164
NVNT n20 5825 Antl 75.23 1.24 6.1 0.164
NVNT n20 5745 Ant2 75.23 1.24 6.1 0.164
NVNT n20 5785 Ant2 75.58 1.22 6.1 0.164
NVNT n20 5825 Ant2 75.23 1.24 6.1 0.164
NVNT n20 5745 Sum 75.23 1.24 6.1 0.164
NVNT n20 5785 Sum 75.23 1.24 6.1 0.164
NVNT n20 5825 Sum 75.58 1.22 6.1 0.164
NVNT n40 5755 Antl 65.36 1.85 10 0.100
NVNT n40 5795 Antl 66.01 1.8 9.9 0.101
NVNT n40 5755 Ant2 65.36 1.85 10 0.100
NVNT n40 5795 Ant2 66.23 1.79 9.8 0.102
NVNT n40 5755 Sum 66.01 1.8 9.9 0.101
NVNT n40 5795 Sum 66.67 1.76 9.8 0.102
NVNT ac20 5745 Antl 73.27 1.35 6.76 0.148
NVNT ac20 5785 Antl 73.27 1.35 6.76 0.148
NVNT ac20 5825 Antl 73.76 1.32 6.71 0.149
NVNT ac20 5745 Ant2 73.27 1.35 6.76 0.148
NVNT ac20 5785 Ant2 73.63 1.33 6.76 0.148
NVNT ac20 5825 Ant2 73.27 1.35 6.76 0.148
NVNT ac20 5745 Sum 73.76 1.32 6.71 0.149
NVNT ac20 5785 Sum 73.27 1.35 6.76 0.148
NVNT ac20 5825 Sum 73.63 1.33 6.76 0.148
NVNT ac40 5755 Antl 62.41 2.05 11.36 0.088
NVNT ac40 5795 Antl 63.83 1.95 11.11 0.090
NVNT ac40 5755 Ant2 62.41 2.05 11.36 0.088
NVNT ac40 5795 Ant2 63.83 1.95 11.11 0.090
NVNT ac40 5755 Sum 63.83 1.95 11.11 0.090
NVNT ac40 5795 Sum 63.83 1.95 11.11 0.090
NVNT ac80 5775 Antl 55.17 2.58 15.63 0.064
NVNT ac80 5775 Ant2 54.7 2.62 15.63 0.064
NVNT ac80 5775 Sum 55.56 2.55 15.38 0.065
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PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET I .
Mkr3 338.0 ps

Ref Offset 2.8 dB
Ref 20.00 dBm 9.93 dBm

5.786000000 GHz

Center 5.785000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION WALUE

»

Freq Offset
0 Hz

m

Scale Type

Y
| -22826dBm| |
| 18799dBm| |
[ -19.053dBm[ |
I I
[
[
I I
I I
I I
I
I B

Log Lin

1

Duty Cycle NVNT ac20 5785MHz Ant2
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Report No: SSP24110368-4E FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Swept SA
RE Q AC SENSE:PULSE

Center Freq 5.825000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 120.0 ps
Ref Offset 2.79 dB
Ref 20.00 dBm 5.04 dBm

5.826000000 GHz

Center 5.825000000 GHz Span 0 Hz
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man

»

5.784 90 GHz
6.776 04 GHz
5.793 76 GHz

MKR| MODE TRC| SCL! X Y FUNCTION FUNCTION WIDTH FUNCTION WALUE

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

Duty Cycle NVNT ac20 5825MHz Ant2

. Keysight Spectrum Analyzer - Swept SA
i RL RE 500 AC SENSE:PULSE

Center Freq 5.7450000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 165.0 ps
Ref Offset 3.8 dB
Ref 20.00 dBm 9.89 dBm

5.745000000 GHz

Center 5.745000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
o ie50us|  osoaBm| | Tl
T sts0uws|  0®0dBm[ | [ ]
[ %e70us| da78dBm[ | | ] FreqOffset
) S B o
-8
) S BN I S [
-]
-] Scale Type
-]
10 I I R R R | i
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac20 5745MHz Sum

FCC Test Report Page 15 of 134



Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMA500

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

fl RL RF 30Q AC
Center Freq 5.785000000 GHz
\Fainlon

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

[09:10:52 AMJan 03, 2025
TRACE

Ref Dffset 3.8 dB
Ref 20.00 dBm

A

FUNCTION

FUNCTION WIDTH

5.786000000 GHz

8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

=]

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

#Avg Type: RMS

Ref Dffset 3.79 dB
Ref 20.00 dBm

5.826000000 GHz

CF Step
8.000000 MHz
Man

Auto

MKR| MODE TRC| SCL!

A

FUNCTION

1 III-II 96.00 ps 24 96dBm| |

FUNCTION WIDTH

»

m
o
I
N

Freq Offset

Scale Type

5

=
@
o

Duty Cycle NVNT ac20 5825MHz Sum
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

Center Freq 5.75500000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset 281 dB
Ref 20.00 dBm

13

peT 4
Mkr1 99.00 p

S

7.41 dBm

»

m

1

5.766000000 GHz

8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Center 5.755000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts
MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
| 9900ps|  7.41dBm | ]
[ 1520 ups] ; ]
[ 2400 us] ]
] [ ]
] [ ]
] [ ]
] [ ]
- 1 ]
- 1 ]
1] [ ]
I [ ]
MSG STATUS

Duty Cycle NVNT ac40 5755MHz Antl

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.7950000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

Center 5.795000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

peT 4
Mkr1 51.00 p

S

-33.53 dBm

Span 0 Hz

Sweep 10.00 ms (10001 pts

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH

-33.53 dBm
-31.15 dBm
-33.60 dBm

Y

-
c

ICTION VALUE

»

m

1

5.795000000 GHz

CF Step
8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Duty Cycle NVNT ac40 5795MHz Antl
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Report No: SSP24110368-4E FCC ID: 2AD2W-LUMAS500

s Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE| |
#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr2 172.0 ps
Ref Offset 2.81 dB
Ref 20.00 dBm 4.47 dBm

5.766000000 GHz

Center 5.755000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~
| [
I
] Freq Offset
] 0 Hz
I I -
I I | [
]
I Scale Type
I
I . | Lin
I B -

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.795000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET [ N
Mkr2 5.000 ms|

Ref Offset 2.79 dB
Ref 20.00 dBm 9.48 dBm

5.795000000 GHz

Center 5.795000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
Y K =T I I — | S
 powe|  aajdem| | | ]
T s60ows|  649dBm| | [ | Freq Offset
I I I I B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac40 5795MHz Ant2
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Report No: SSP24110368-4E FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 4.000 ps
Ref 20.00 dBm 14.14 dBm

5.766000000 GHz

Center 5.755000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
YT Y G YT N N E— | S
[ sbooue| peErdBm| | | ]
T idbows|  A%6dBm| | [ ] Freq Offset
I I I S B OHz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac40 5755MHz Sum

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.795000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET
Mkr1 91.00 ps
Ref 20.00 dBm -11.72 dBm

5.795000000 GHz

Center 5.795000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
T YT T 7Y =T I R R— | [
14204  2824dBm[ [
T a3ops[  oetdem[ [ [ | Freq Offset
I I E B R 0Hz
I I R R R -
I I I R N |
I I B S R
- Scale Type
-
10 Y I B R R | o I
11 I N O N N ——wkw -
MSG STATUS

Duty Cycle NVNT ac40 5795MHz Sum
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Swept SA
AC

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

#Avg Type: RMS

Ref Offset 2.8 dB
Ref 20.00 dBm

peT 4 .
Mkr1 83.00 ps
0.24 dBm

5.776000000 GHz

Center 5.775000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
—— | SS—
[ 1350us| 2 ]
T 109.0us| ] Freq Offset
I I OHz
I I -
I I |
I I
I ] Scale Type
I ]
I il Lin
I I

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.775000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Offset 2.8 dB
Ref 20.00 dBm

DET [ N
Mkr2 5.000 ms|
-47.46 dBm

5.776000000 GHz

Center 5.775000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
o T 582494GHz|  assedBm| |l
[ b81608CGHz| _21269dBm| | | |
[ 683380CGHz|  A922%dBm| | [ | Freq Offset
) I I I B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac80 5775MHz Ant2
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Report No: SSP24110368-4E FCC ID: 2AD2W-LUMAS500

s Keysight Spectrum Analyzer - Swept SA
RF < AC SENSE:PULSE| \
Center Freq 5.775000000 GHz #Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET L N
Ref Offset 3.8 dB Mkr1 26.00 ps|

Ref 20.00 dBm -1.90 dBm

5.776000000 GHz

Center 5.775000000 GHz Span 0 Hz
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE = M Ran
N 10t]  76o0ws|  480dBm| | —— | SS—
 7800us|  42sdBm| | | ]
T i430ws|  ABMIdBm| | [ ] Freq Offset
I I I S B DlE
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac80 5775MHz Sum
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 9.87 1.14 11.01 30 Pass
NVNT a 5785 Antl 9.54 1.14 10.68 30 Pass
NVNT a 5825 Antl 9.14 1.16 10.3 30 Pass
NVNT a 5745 Ant2 11.24 1.14 12.38 30 Pass
NVNT a 5785 Ant2 10.48 1.31 11.79 30 Pass
NVNT a 5825 Ant2 10.03 1.16 11.19 30 Pass
NVNT n20 5745 Antl 9.11 1.21 10.32 30 Pass
NVNT n20 5785 Antl 8.38 1.24 9.62 30 Pass
NVNT n20 5825 Antl 8.05 1.24 9.29 30 Pass
NVNT n20 5745 Ant2 10.19 1.24 11.43 30 Pass
NVNT n20 5785 Ant2 9.45 1.22 10.67 30 Pass
NVNT n20 5825 Ant2 8.96 1.24 10.2 30 Pass
NVNT n40 5755 Antl 7.98 1.85 9.83 30 Pass
NVNT n40 5795 Antl 7.82 1.8 9.62 30 Pass
NVNT n40 5755 Ant2 9.15 2.31 11.46 30 Pass
NVNT n40 5795 Ant2 8.77 1.79 10.56 30 Pass
NVNT ac20 5745 Antl 7.98 1.35 9.33 30 Pass
NVNT ac20 5785 Antl 7.29 1.35 8.64 30 Pass
NVNT ac20 5825 Antl 6.86 1.32 8.18 30 Pass
NVNT ac20 5745 Ant2 9.04 1.35 10.39 30 Pass
NVNT ac20 5785 Ant2 8.28 1.33 9.61 30 Pass
NVNT ac20 5825 Ant2 7.79 1.35 9.14 30 Pass
NVNT ac40 5755 Antl 6.96 2.05 9.01 30 Pass
NVNT ac40 5795 Antl 6.7 1.95 8.65 30 Pass
NVNT ac40 5755 Ant2 8.09 2.05 10.14 30 Pass
NVNT ac40 5795 Ant2 7.56 1.95 9.51 30 Pass
NVNT ac80 5775 Antl 6.42 2.58 9 30 Pass
NVNT ac80 5775 Ant2 7.23 2.62 9.85 30 Pass

Note: Total power=Conducted power + Duty factor

FCC Test Report
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Report No: SSP24110368-4E FCC ID: 2AD2W-LUMAS500

MIMO mode:
Condition Mode Frequency Antenna Conducted Duty Factor | Total Power Limit Verdict
(MHz) Power (dBm) (dB) (dBm) (dBm)
NVNT n20 5745 Antl 8.18 1.24 9.42 30 Pass
NVNT n20 5745 Ant2 5.43 1.24 6.67 30 Pass
NVNT n20 5745 MIMO 10.03 1.24 11.27 28.13 Pass
NVNT n20 5785 Antl 7.71 1.24 8.95 30 Pass
NVNT n20 5785 Ant2 4.38 1.24 5.62 30 Pass
NVNT n20 5785 MIMO 9.37 1.24 10.61 28.13 Pass
NVNT n20 5825 Antl 7.32 1.22 8.54 30 Pass
NVNT n20 5825 Ant2 3.46 1.22 4.68 30 Pass
NVNT n20 5825 MIMO 8.82 1.22 10.04 28.13 Pass
NVNT n40 5755 Antl 7.29 1.8 9.09 30 Pass
NVNT n40 5755 Ant2 4.54 1.8 6.34 30 Pass
NVNT n40 5755 MIMO 9.14 1.8 10.94 28.13 Pass
NVNT n40 5795 Antl 7.06 1.76 8.82 30 Pass
NVNT n40 5795 Ant2 3.67 1.76 5.43 30 Pass
NVNT n40 5795 MIMO 8.7 1.76 10.46 28.13 Pass
NVNT ac20 5745 Antl 6.91 1.32 8.23 30 Pass
NVNT ac20 5745 Ant2 4.2 1.32 5.52 30 Pass
NVNT ac20 5745 MIMO 8.77 1.32 10.09 28.13 Pass
NVNT ac20 5785 Antl 6.48 1.35 7.83 30 Pass
NVNT ac20 5785 Ant2 3.33 1.35 4.68 30 Pass
NVNT ac20 5785 MIMO 8.19 1.35 9.54 28.13 Pass
NVNT ac20 5825 Antl 6.11 1.33 7.44 30 Pass
NVNT ac20 5825 Ant2 2.19 1.33 3.52 30 Pass
NVNT ac20 5825 MIMO 7.59 1.33 8.92 28.13 Pass
NVNT ac40 5755 Antl 6.01 1.95 7.96 30 Pass
NVNT ac40 5755 Ant2 3.36 1.95 5.31 30 Pass
NVNT ac40 5755 MIMO 7.89 1.95 9.84 28.13 Pass
NVNT ac40 5795 Antl 5.74 1.95 7.69 30 Pass
NVNT ac40 5795 Ant2 2.48 1.95 4.43 30 Pass
NVNT ac40 5795 MIMO 7.42 1.95 9.37 28.13 Pass
NVNT ac80 5775 Antl 5.52 2.55 8.07 30 Pass
NVNT ac80 5775 Ant2 2.4 2.55 4.95 30 Pass
NVNT ac80 5775 MIMO 7.24 2.55 9.79 28.13 Pass

Note: Total power=Conducted power + Duty factor
Note: MIMO Power=ANT1 Power+ANT2 Power
Antenna Gain: ANT1:4.69dBi, ANT2:4.86dBi, Sum:7.87dBi
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

SISO:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:44:32 PMDec 20, 2024
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.8 dB
Ref 22.80 dBm
Center Freq
5.745000000 GHz
Center 5.745 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Channel Power Power Spectral Density
9.87 dBm /20 MHz -63.14 dBm /Hz
MSG STATUS
Power NVNT a 5745MHz Ant1
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [04:56:35 PM Dec 20, 2024
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.8 dB
Ref 22.80 dBm
Center Freq
5.785000000 GHz
Center 5.785 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Auto Man
Channel Power Power Spectral Density
9.54 dBm /20 MHz -63.47 dBm /Hz
MSG STATUS
Power NVNT a 5785MHz Antl
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:00:24 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

9.14 dBm /20 MHz

Center Freq
5.825000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.87 dBm /Hz

STATUS.

Power NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[05:38:12 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

11.24 dBm /20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz

Power Spectral Density

-61.78 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5745MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:40:06 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

10.48 dBm /20 MHz

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-62.53 dBm /Hz

STATUS.

Power NVNT a 5785MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[05:47:21 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

10.03 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.98 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5825MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:03:19 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

9.11 dBm /20 MHz

Center Freq
5.745000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-63.90 dBm /Hz

STATUS.

Power NVNT n20 5745MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[05:05:03 PM Dec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

8.38 dBm /20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz

Power Spectral Density

-64.63 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5785MHz Antl
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:06:37 PM Dec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

8.05 dBm /20 MHz

Center Freq
5.825000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-64.96 dBm /Hz

STATUS.

Power NVNT n20 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[05:49:07 PM Dec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

10.19 dBm /20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.82 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5745MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:59:20 PM Dec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

9.45 dBm /20 MHz

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-63.56 dBm /Hz

STATUS.

Power NVNT n20 5785MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[06:00:56 PM Dec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

8.96 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-64.05 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5825MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

MIMO mode:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:04:57 AMJan 03, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.8 dB
Ref 23.80 dBm
Center Freq
5.745000000 GHz
Center 5.745 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Channel Power Power Spectral Density
8.18 dBm /20 MHz 4.83 dBm /Hz
MSG STATUS
Power NVNT n20 5745MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:05:03 AMJan 03, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.5 dB
Ref 23.85 dBm
Center Freq
5.745000000 GHz
Center 5.745 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Auto Man
Channel Power Power Spectral Density
5.43 dBm /20 MHz -67.58 dBm /Hz
MSG STATUS
Power NVNT n20 5745MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[09:06:05 AMJan 03, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

7.71 dBm /20 MHz

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-65.30 dBm /Hz

STATUS.

Power NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[09:06:10 AMJan 03, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

4.38 dBm /20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz

Power Spectral Density

-68.63 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5785MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[09:07:37 AMJan 03, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 3.79 dB
Ref 23.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

7.32 dBm /20 MHz

Center Freq
5.825000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-65.69 dBm /Hz

STATUS.

Power NVNT n20 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[09:07:43 AMJan 03, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.83 dB
Ref 23.83 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

3.46 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-69.55 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5825MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

SISO:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:13:28 PMDec 20, 2024
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.81 dB
Ref 22.81 dBm
Center Freq
5.755000000 GHz
Center 5.755 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Channel Power Power Spectral Density
7.98 dBm /40 MHz -68.04 dBm /Hz
MSG STATUS
Power NVNT n40 5755MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:15:13 PMDec 20, 2024
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.79 dB
Ref 22.79 dBm
Center Freq
5.795000000 GHz
Center 5.795 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Auto Man
Channel Power Power Spectral Density
7.82 dBm /40 MHz -68.20 dBm /Hz
MSG STATUS
Power NVNT n40 5795MHz Antl
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[06:09:58 PM Dec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

9.15 dBm /40 MHz

Center Freq
5.755000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-66.87 dBm /Hz

STATUS.

Power NVNT n40 5755MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

[06:12:24 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

8.77 dBm /40 MHz

Center Freq
5.795000000 GHz

#VBW 3 MHz

Power Spectral Density

-67.25 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5795MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

MIMO mode:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:13:15 AMJan 03, 2025
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset3.81 dB
Ref 23.81 dBm
Center Freq
5.755000000 GHz
Center 5.755 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Channel Power Power Spectral Density
7.29 dBm /40 MHz -68.73 dBm /Hz
MSG STATUS
Power NVNT n40 5755MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:13:21 AMJan 03, 2025
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset3.87 dB
Ref 23.87 dBm
Center Freq
5.755000000 GHz
Center 5.755 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Auto Man
Channel Power Power Spectral Density
4.54 dBm /40 MHz -71.49 dBm /Hz
MSG STATUS
Power NVNT n40 5755MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[09:15:08 AMJan 03, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 3.79 dB
Ref 23.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

7.06 dBm /40 MHz

Center Freq
5.795000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-68.96 dBm /Hz

STATUS.

Power NVNT n40 5795MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

[09:15:14 AMJan 03, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.84 dB
Ref 23.84 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

3.67 dBm /40 MHz

Center Freq
5.795000000 GHz

#VBW 3 MHz

Power Spectral Density

-72.35 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5795MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

SISO:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:08:20 PM Dec 20, 2024
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.8 dB
Ref 22.80 dBm
Center Freq
5.745000000 GHz
Center 5.745 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Channel Power Power Spectral Density
7.98 dBm /20 MHz -65.03 dBm /Hz
MSG STATUS
Power NVNT ac20 5745MHz Ant1
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:10:11 PMDec 20, 2024
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.8 dB
Ref 22.80 dBm
Center Freq
5.785000000 GHz
Center 5.785 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Auto Man
Channel Power Power Spectral Density
7.29 dBm /20 MHz -65.72 dBm /Hz
MSG STATUS
Power NVNT ac20 5785MHz Antl
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[05:11:47 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

6.86 dBm /20 MHz

Center Freq
5.825000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-66.15 dBm /Hz

STATUS.

Power NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[06:02:49 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

9.04 dBm /20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.97 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5745MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[06:04:54 PM Dec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

8.28 dBm /20 MHz

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-64.73 dBm /Hz

STATUS.

Power NVNT ac20 5785MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[06:06:31 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

7.79 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-65.22 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5825MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

MIMO mode:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:09:38 AMJan 03, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.8 dB
Ref 23.80 dBm
Center Freq
5.745000000 GHz
Center 5.745 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Channel Power Power Spectral Density
6.91 dBm /20 MHz -66.10 dBm /Hz
MSG STATUS
Power NVNT ac20 5745MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:09:44 AMJan 03, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.85 dB
Ref 23.85 dBm
Center Freq
5.745000000 GHz
Center 5.745 GHz
4Res BW 1 MHz #VBW 3 MHz oo Step
Auto Man
Channel Power Power Spectral Density
4.20 dBm /20 MHz -68.81 dBm /Hz
MSG STATUS
Power NVNT ac20 5745MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[09:11:01 AMJan 03, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 3.6 dB
Ref 23.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

6.48 dBm /20 MHz

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-66.53 dBm /Hz

STATUS.

Power NVNT ac20 5785MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[09:11:07 AMJan 03, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

3.33 dBm /20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz

Power Spectral Density

-69.68 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5785MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[09:12:03 AMJan 03, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 3.79 dB
Ref 23.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

6.11 dBm /20 MHz

Center Freq
5.825000000 GHz

CF Step
4.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-66.90 dBm /Hz

STATUS.

Power NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[09:12:09 AMJan 03, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.83 dB
Ref 23.83 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

2.19 dBm /20 MHz

Center Freq
5.825000000 GHz

#VBW 3 MHz

Power Spectral Density

-70.82 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5825MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

SISO:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:17:49 PMDec 20, 2024
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.81 dB
Ref 22.81 dBm
Center Freq
5.755000000 GHz
Center 5.755 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Channel Power Power Spectral Density
6.96 dBm /40 MHz -69.06 dBm /Hz
MSG STATUS
Power NVNT ac40 5755MHz Ant1
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:19:54 PMDec 20, 2024
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.79 dB
Ref 22.79 dBm
Center Freq
5.795000000 GHz
Center 5.795 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Auto Man
Channel Power Power Spectral Density
6.70 dBm /40 MHz -69.32 dBm /Hz
MSG STATUS
Power NVNT ac40 5795MHz Antl
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[06:14:21 PMDec 20, 2024
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 1 MHz

Channel Power

8.09 dBm /40 MHz

Center Freq
5.755000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-67.93 dBm /Hz

STATUS.

Power NVNT ac40 5755MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

[06:16:07 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

7.56 dBm /40 MHz

Center Freq
5.795000000 GHz

#VBW 3 MHz

Power Spectral Density

-68.46 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5795MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

MIMO mode:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:16:31 AMJan 03, 2025
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset3.81 dB
Ref 23.81 dBm
Center Freq
5.755000000 GHz
Center 5.755 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Channel Power Power Spectral Density
6.01 dBm /40 MHz -70.01 dBm /Hz
MSG STATUS
Power NVNT ac40 5755MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:16:37 AMJan 03, 2025
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.87 dB
Ref 23.87 dBm
Center Freq
5.755000000 GHz
Center 5.755 GHz
4Res BW 1 MHz #VBW 3 MHz 6 oomtep
Auto Man
Channel Power Power Spectral Density
3.36 dBm /40 MHz -72.66 dBm /Hz
MSG STATUS
Power NVNT ac40 5755MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

-

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[09:18:15 AMJan 03, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 3.79 dB
Ref 23.79 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

5.74 dBm /40 MHz

Center Freq
5.795000000 GHz

CF Step
8.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-70.28 dBm /Hz

STATUS.

Power NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

[09:18:22 AMJan 03, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.84 dB
Ref 23.84 dBm

Center 5.795 GHz
#Res BW 1 MHz

Channel Power

2.48 dBm /40 MHz

Center Freq
5.795000000 GHz

#VBW 3 MHz

Power Spectral Density

-73.54 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5795MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

SISO:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [05:21:43 PMDec 20, 2024
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.8 dB
Ref 22.80 dBm
Center Freq
5.775000000 GHz
Center 5.775 GHz
4Res BW 1 MHz #VBW 3 MHz i d
Channel Power Power Spectral Density
6.42 dBm /80 MHz 2.61 dBm /Hz
MSG STATUS
Power NVNT ac80 5775MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [06:50:02 PM Dec 20, 2024
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset2.8 dB
Ref 22.80 dBm
Center Freq
5.775000000 GHz
Center 5.775 GHz
4Res BW 1 MHz #VBW 3 MHz i d
Auto Man
Channel Power Power Spectral Density
7.23 dBm /80 MHz -71.80 dBm /Hz
MSG STATUS
Power NVNT ac80 5775MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

MIMO mode:
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:19:55 AMJan 03, 2025
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.8 dB
Ref 23.80 dBm
Center Freq
5.775000000 GHz
Center 5.775 GHz
4Res BW 1 MHz #VBW 3 MHz i d
Channel Power Power Spectral Density
5.52 dBm /80 MHz -73.51 dBm /Hz
MSG STATUS
Power NVNT ac80 5775MHz Antl
| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [09:20:00 AMJan 03, 2025
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz Radio Std: None LESEErCY
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 3.85 dB
Ref 23.85 dBm
Center Freq
5.775000000 GHz
Center 5.775 GHz
4Res BW 1 MHz #VBW 3 MHz i d
Auto Man
Channel Power Power Spectral Density
2.40 dBm /80 MHz -76.63 dBm /Hz
MSG STATUS
Power NVNT ac80 5775MHz Ant2
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FCC ID: 2AD2W-LUMAS500

3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 15.419 0.5 Pass
NVNT a 5785 Antl 15.695 0.5 Pass
NVNT a 5825 Antl 15.132 0.5 Pass
NVNT a 5745 Ant2 15.12 0.5 Pass
NVNT a 5785 Ant2 15.397 0.5 Pass
NVNT a 5825 Ant2 15.649 0.5 Pass
NVNT n20 5745 Antl 15.095 0.5 Pass
NVNT n20 5785 Antl 15.689 0.5 Pass
NVNT n20 5825 Antl 15.744 0.5 Pass
NVNT n20 5745 Ant2 15.68 0.5 Pass
NVNT n20 5785 Ant2 15.99 0.5 Pass
NVNT n20 5825 Ant2 15.122 0.5 Pass
NVNT n40 5755 Antl 35.114 0.5 Pass
NVNT n40 5795 Antl 35.109 0.5 Pass
NVNT n40 5755 Ant2 35.111 0.5 Pass
NVNT n40 5795 Ant2 35.112 0.5 Pass
NVNT ac20 5745 Antl 15.127 0.5 Pass
NVNT ac20 5785 Antl 15.134 0.5 Pass
NVNT ac20 5825 Antl 16.855 0.5 Pass
NVNT ac20 5745 Ant2 16.046 0.5 Pass
NVNT ac20 5785 Ant2 16.269 0.5 Pass
NVNT ac20 5825 Ant2 16.864 0.5 Pass
NVNT ac40 5755 Antl 35.137 0.5 Pass
NVNT ac40 5795 Antl 35.131 0.5 Pass
NVNT ac40 5755 Ant2 35.348 0.5 Pass
NVNT ac40 5795 Ant2 35.131 0.5 Pass
NVNT ac80 5775 Antl 75.634 0.5 Pass
NVNT ac80 5775 Ant2 75.626 0.5 Pass
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [04:44:52 PM Dec 20, 2024

Center Freq: 6.745000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

’.N/T tocstttorsdvn it o]

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.752639 GHz
-9.0658 dBm

Span 30 MHz
#/BW 300 kHz Sweep 3.333 ms|

Total Power 17.5 dBm

16.356 MHz

Transmit Freq Error
x dB Bandwidth

-70.825 kHz
15.42 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.745000000 GHz

CF Step
3.000000 MHz

-6dB Bandwidth NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [04:56:57 PM Dec 20, 2024

Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.792787 GHz

Span 30 MHz
#/BW 300 kHz Sweep 3.333 ms|

Total Power 17.2 dBm

16.346 MHz

Transmit Freq Error
x dB Bandwidth

-60.647 kHz
15.70 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.785000000 GHz

CF Step
3.000000 MHz
Man

-6dB Bandwidth NVNT a 5785MHz Antl
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[05:00:43 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.832505 GHZ

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 16.7 dBm

16.359 MHz

Transmit Freq Error
x dB Bandwidth

-60.284 kHz
15.13 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[05:38:31 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.752488 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 18.7 dBm

16.335 MHz

Transmit Freq Error
x dB Bandwidth

-72.282 kHz
15.12 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5745MHz Ant2
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[05:40:26 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.79264 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 18.1 dBm

16.339 MHz

Transmit Freq Error
x dB Bandwidth

-58.497 kHz
15.40 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[05:47:42 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.832766 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 17.6 dBm

16.341 MHz

Transmit Freq Error
x dB Bandwidth

-57.964 kHz
15.65 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Ant2
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[05:03:41 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.752489 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 16.7 dBm

17.497 MHz

Transmit Freq Error
x dB Bandwidth

-58.492 kHz
15.09 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[05:05:23 PM Dec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.792767 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 16.0 dBm

17.506 MHz

Transmit Freq Error
x dB Bandwidth

-717.575 kHz
15.69 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Antl
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[05:06:57 PM Dec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.832822 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 15.7 dBm

17.506 MHz

Transmit Freq Error
x dB Bandwidth

-49.476 kHz
15.74 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[05:49:27 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.752756 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 17.9 dBm

17.494 MHz

Transmit Freq Error
x dB Bandwidth

-83.709 kHz
15.68 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Ant2
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[05:59:41 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.792933 GHz
-8.9210 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 17.1 dBm

17.516 MHz

Transmit Freq Error
x dB Bandwidth

-62.624 kHz
15.99 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[06:01:16 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.832504 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 16.7 dBm

17.521 MHz

Transmit Freq Error
x dB Bandwidth

-57.253 kHz
15.12 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Ant2

FCC Test Report

Page 55 of 134



Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

[05:13:48 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772453 GHz
-7.9711 dBm

Center Freq
5.755000000 GHz

#VBW 300 kHz

Total Power 16.4 dBm

35.872 MHz

Transmit Freq Error
x dB Bandwidth

-103.98 kHz
35.11 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

[05:15:33 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.81252 GHz

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 16.2 dBm

35.786 MHz

Transmit Freq Error
x dB Bandwidth

-34.488 kHz
35.11 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n40 5795MHz Antl
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

[06:10:19 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772496 GHz
-7.2368 dBm

Center Freq
5.755000000 GHz

#VBW 300 kHz

Total Power 17.5 dBm

35.874 MHz

Transmit Freq Error
x dB Bandwidth

-59.940 kHz
35.11 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n40 5755MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

[06:12:44 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.812504 GHZ

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 17.1 dBm

35.765 MHz

Transmit Freq Error
x dB Bandwidth

-52.514 kHz
35.11 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n40 5795MHz Ant2
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE] [

[05:08:41 PMDec 20, 2024

Center Freq: 6.745000000 GHz
. Trig: Free Run
#Atten: 30 dB

Radio Std: Nene

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.525 MHz
-53.755 kHz
15.13 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.756251 GHz

Span 30 MHz
Sweep 3.333 ms|

15.7 dBm

99.00 %
-6.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.745000000 GHz

CF Step
3.000000 MHz

-6dB Bandwidth NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE] [

[05:10:31 PMDec 20, 2024

Center Freq: 6.785000000 GHz
. Trig: Free Run
#Atten: 30 dB

Radio Std: Nene

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.555 MHz
-46.876 kHz
15.13 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.79252 GHz

Span 30 MHz
Sweep 3.333 ms|

15.1 dBm

99.00 %
-6.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.785000000 GHz

CF Step
3.000000 MHz
Man

-6dB Bandwidth NVNT ac20 5785MHz Antl
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[05:12:06 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.833378 GHZ
-8.6671 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 14.6 dBm

17.540 MHz

Transmit Freq Error
x dB Bandwidth

-49.641 kHz
16.86 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[06:03:10 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.752962 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 16.8 dBm

17.504 MHz

Transmit Freq Error
x dB Bandwidth

-61.242 kHz
16.05 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Ant2
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[06:05:14 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.793084 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 16.0 dBm

17.540 MHz

Transmit Freq Error
x dB Bandwidth

-50.269 kHz
16.27 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

[06:06:51 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 65.833385 GHZ

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 15.5 dBm

17.529 MHz

Transmit Freq Error
x dB Bandwidth

-47.270 kHz
16.86 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Ant2
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FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

[05:18:08 PM Dec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772468 GHz
-7.9493 dBm

Center Freq
5.755000000 GHz

#VBW 300 kHz

Total Power 15.4 dBm

35.883 MHz

Transmit Freq Error
x dB Bandwidth

-100.37 kHz
35.14 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

[05:20:13 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.812485 GHz

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 15.2 dBm

35.814 MHz

Transmit Freq Error
x dB Bandwidth

-80.970 kHz
35.13 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac40 5795MHz Antl
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

[06:14:42 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.77263 GHz

5.755000000 GHz

#VBW 300 kHz

Total Power 16.4 dBm

36.026 MHz

Transmit Freq Error
x dB Bandwidth

-43.981 kHz
35.35 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac40 5755MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

[06:16:27 PMDec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.812491 GHZ

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 16.0 dBm

35.878 MHz

Transmit Freq Error
x dB Bandwidth

-74.510 kHz
35.13 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac40 5795MHz Ant2
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Report No: SSP24110368-4E

FCC ID: 2AD2W-LUMAS500

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

[05:22:03 PM Dec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.81272 GHz

5.775000000 GHz

#VBW 300 kHz

Total Power 15.2 dBm

75.470 MHz

Transmit Freq Error
x dB Bandwidth

-96.474 kHz
75.63 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac80 5775MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

[06:50:24 PM Dec 20, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.812728 GHz

Center Freq
5.775000000 GHz

#VBW 300 kHz 12.000000 MHz

Man

Total Power 16.0 dBm

75.480 MHz

Transmit Freq Error
x dB Bandwidth

-85.125 kHz
75.63 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac80 5775MHz Ant2
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